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7.6.13 Antenna 1b Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-841. Antenna 1b (Pk & Avg, RU484, Index 65, Ch.46, MCS11)
RBW:1MHz  peak: 5355.00 MHz, 68.60 dBp\V/m
P : - , ©6. H
PASS ; P;gkg,f;;( 1gas YBWESMMZ g 5351.20 MHz, 50.78 dBUV/m
140
E
S 1204
3
o
e
= 100
5
o
]
5 804
]
=
[T
@ 604
40 A
5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450

Frequency (MHz)
Plot 7-842. Antenna 1b (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Field Strength (dBuv/m) Field Strength (dBuV/m)

Field Strength (dBuv/m)

D%k RBW: 1 MHz

(% maum VBW. 3 Mz
'Sevgk%nfet: T8 4ds SWT: 1.01ms

Peak: 5350.15 MHz, 66.29 dBpV/m
Avg: 5350.30 MHz, 50.85 dBYV/m

PASS

140 A
120 A
100 A
80 1
60 L"‘Wt.u =
- - :
-~
40 A
5275 5290 5305 5320 5335 5350 5365 5380 5395 5410 5425
Frequency (MHz)
Plot 7-843. Antenna 1b (Pk & Avg, RU484, Index 65, Ch.62, MCS11)
RBW: 1MHz  paak: 5469.60 MHz, 63.20 dBuv/m
peakg VBW: 3 MHz : . P 03 y
PAS peaK%},%seeﬁ 11%%%55 SWT: 1.01ms__Avg: 5457.60 MHz, 46.92 dBuV/m
140 A
120 A
100 A
80 -
60 . n ]
N w e s S
40 1
5370 5390 5410 5430 5450 5470 5490 5510 5530 5550 5570

Frequency (MHz)
Plot 7-844. Antenna 1b (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

W: 1 MHz

RB
ek i‘Fset 169dp YBW: 3 MHz

Peak: 5463.00 MHz, 62.99 dBuv/m
Pedk Oifset: 16.848 SWT: 1.01ms

Avg: 5447.00 MHz, 46.35 dBuV/m

PASS

140 4

120

100 -

80

60

40 A
5370

5450 5470 5490 5510 5530 5550

Frequency (MHz)
Plot 7-845. Antenna 1b (Pk & Avg, RU484, Index 65, Ch.110, MCS11)

5390 5410 5430 5570

FCC ID: BCGA2568
IC: 579C-A2568

7\ PCTEST’
Proud to be part of @ el

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 360 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ eler

=nt

Average Trace RBW: 1 MHz k: 5464.20 MHz, 61.37 dBuV/m Trace: MaxHold RBW: 1 MHz 5726.05 MHz
Peak Trace VBW: 3 MHz Peak: - 4 - K Detector: PK VBW: 3 MHz
PAS s o oo KON 7 OMe,  Avg: 5456.60 MHz, 45.96 dBUV/m PASS Offset: 17.4d8 SWT: 1.01ms 63.18 dBuV/m
140 4 140 -
E £
E 1204 E 120 1
k) z
£ 1004 £
=) o 100 A
i= =
o g
5 80 A
- = 804
2 604 1 2
PR - M.M,IA,___._—VWM——*W”""'WM } 60 1 L“‘“’"“-w_.__ BT EST
40
5370 53‘90 54‘10 54‘30 54‘50 54‘70 54‘90 55‘10 55‘30 55‘50 5570 5650 55‘65 56‘80 56‘95 57‘10 57‘25 57‘40 57‘55 57‘70 57éS 5800
Frequency (MHz) Frequency (MHz)
Plot 7-846. (FCC Only) Antenna 1b (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-849. Antenna 1b (Pk, RU484, Index 65, Ch.134, MCS11)
Trace: MaxHold RBW: 1 MHz 5730.85 MHz Trace: MaxHold RBW: 1 MHz 5974.50 MHz
Detector: PK VBW: 3 MHz Detector: PK VBW: 3 MHz
PASS Offset: 17.4dB SWT: 1.01ms 59.57 dBuv/m PASS Offset: 20.1dB SWT: 1.01ms 59.85 dBuVv/m
130 4
1401 1204
£ £
é 1207 § 1101
2 Z 100 4
£ k=]
100 B 00
L g
in & 807
- 807 o
& MMM £
[ T
60 1 Y. P = FE ST 60 1 " . el
T T T T T T T T T 50 1 T T T T T T T T T
5650 5665 5680 5695 5710 5725 5740 5755 5770 5785 5800 5725 5750 5775 5800 5825 5850 5875 5900 5925 5950 5975
Frequency (MHz) Frequency (MHz)
Plot 7-847. (FCC Only) Antenna 1b (Pk, RU484, Index 65, Ch.118, MCS11) Plot 7-850. Antenna 1b (Pk, RU484, Index 65, Ch.151, MCS11)
Trace: MaxHold REW: 1 MHz 5729.95 MHz Trace: MaxHold RBW: 1 MHz 5932.75 MHz
Detector: PK VBW: 3 MHz . Detector: PK VBW: 3 MHz 3
PASS Offset: 17.4dB SWT: 1.01ms 63.14 dBuv/m PASS Offset: 19.9dB SWT: 1.01ms 61.13 dBuV/m
130 7
. 140 — 1204
E E
E 120 § 110 1
= < 100 1
=] =
5 8 90
e g
n & 80+
= =
4 70 A
w w
60 1 .
T T T T T T T T T 50 1 T T T T T T T T T
5650 5665 5680 5695 5710 5725 5740 5755 5770 5785 5800 5725 5750 5775 5800 5825 5850 5875 5900 5925 5950 5975

Plot 7-848. (FCC Only) Antenna 1b (Pk, RU484, Index 65, Ch.126, MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-851. Antenna 1b (Pk, RU484, Index 65, Ch.159, MCS11)

FCC ID: BCGA2568
IC: 579C-A2568

7\ PCTEST’
Proudto be part of @ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 361 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

7.6.14 Antenna 1b Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-853. Antenna 1b (Pk & Avg, RU26, Index 36, Ch.58, MCS11)
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Plot 7-854. Antenna 1b (Pk & Avg, RU26, Index 0, Ch.106, MCS11)
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Plot 7-857. Antenna 1b (Pk, RU26, Index 0, Ch.155, MCS11)
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Plot 7-861. Antenna 1b (Pk & Avg, RU996, Index 67, Ch.106, MCS11)
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Plot 7-865. Antenna 1b (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.15 CDD/SDM Primary Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-866. SDM Primary (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-867. SDM Primary (Pk & Avg, RU26, Index 8, Ch.64, MCS11)
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Plot 7-868. CDD Primary (Pk & Avg, RU26, Index 0, Ch.100, MCS11)

Trace: MaxHold RBW: 1 MHz 5727.20 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.4dB SWT: 1.01ms 58.61 dBuv/m
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Plot 7-869. CDD Primary (Pk, RU26, Index 8, Ch.140, MCS11)
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Plot 7-870. CDD Primary (Pk, RU26, Index 0, Ch.149, MCS11)

Trace: MaxHold
Detector; PK
Offset: 19.9dB
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VBW: 3 MHz
SWT: 1.01ms
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Plot 7-871. CDD Primary (Pk, RU26, Index 8, Ch.165, MCS11)

Field Strength (dBuv/m)
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RU242
PASS Gt i s VBW. 3 Miiz

Peak Offset: 16.7d8 SWT: 1.01ms

Peak: 5145.20 MHz, 66.76 dBpV/m
Avg: 5149.90 MHz, 50.97 dBuV/m
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Plot 7-872. CDD Primary (Pk & Avg, RU242, Index 61, Ch.36, MCS11) Plot 7-875. CDD Primary (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
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Plot 7-873. SDM Primary (Pk & Avg, RU242, Index 61, Ch.40, MCS11) Plot 7-876. CDD Primary (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
RBW: 1 MHz  peagk: 5352.70 MHz, 64.15 dBuV/m RBW:1MHz  peak: 5462.20 MHz, 63.04 dBuV/m
] VBW: 3 MHz ; - P VBW: 3 MHz ; : 03
PASS Qggx%“r%sﬁ 117751‘31'?3 SWT: 1.01ms _Avg: 5388.76 MHz, 49.22 dBuV/m PASS };ggk%}r%s%tk 11%%5’1'?3 SWT: 1.0lms _Avg: 5455.15 MHz, 46.14 dBuV/m
140 4
140 4
E E
S 1209 3
3 3 120
@ @
= 1004 2 AN,
=l 5 100 A ,r\ W
o f=}
[ = i =
g g
& 801 & 804
= k=]
£ 604 w\«\h 3 S 2 60
q'\/\#\( o p )J'J‘A :
o ) S S S S S — s —
5300 5310 5320 5330 5340 5350 5360 5370 5380 5390 5400 5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz) Frequency (MHz)
Plot 7-874. SDM Primary (Pk & Avg, RU242, Index 61, Ch.60, MCS11) Plot 7-877. CDD Primary (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Trace: MaxHold RBW: 1 MHz 5729.65 MHz Trace: MaxHold RBW: 1 MHz 5940.60 MHz
Detector: PK VBW: 3 MH Detector; PK VBW: 3 MH
PASS Offset: 17.4d8 SWT: 1.01ms 63.43 dBuV/m PASS Offset: 19.908 SWT: 1.01ms 61.09 dBuV/m
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Plot 7-878. CDD Primary (Pk, RU242, Index 61, Ch.136, MCS11) Plot 7-881. CDD Primary (Pk, RU242, Index 61, Ch.165, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.40 MHz
Detector: PK VBW: 3 MH
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Plot 7-879. CDD Primary (Pk, RU242, Index 61, Ch.140, MCS11)
Trace: MaxHold REW: 1 MHz 5643.20 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.1d8 SWT: 1.01ms 60.05 dBuv/m
130 4
— 120+
E
3 110
o
Z 1004
=
S 90
g
7 804
=
T 70
w
60 -
50 1 T T T T T T T T T
5625 5645 5665 5685 5705 5725 5745 5765 5785 5805 5825
Frequency (MHz)
Plot 7-880. CDD Primary (Pk, RU242, Index 61, Ch.149, MCS11)
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7.6.16 CDD/SDM Primary Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU26
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Plot 7-882. SDM Primary (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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Plot 7-883. SDM Primary (Pk & Avg, RU26, Index 17, Ch.62, MCS11)
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Plot 7-884. CDD Primary (Pk & Avg, RU26, Index 0, Ch.102, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS oetecor px VBW: 3 MHz 5728.30 MHz

Offset; 18.0d8 SWT: 1.01ms 61.16 dBuv/m
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Plot 7-885. CDD Primary (Pk, RU26, Index 17, Ch.134, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-886. CDD Primary (Pk, RU26, Index 0, Ch.151, MCS11)
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Plot 7-887. CDD Primary (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484
PASS Gt i g0 VBW. 3 Miiz

Peak Offset: 18.0d8 SWT: 1.01ms

Peak: 5148.65 MHz, 65.38 dBpV/m
Avg: 5148.95 MHz, 50.89 dBuV/m
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Plot 7-888. CDD Primary (Pk & Avg, RU484, Index 65, Ch.38, MCS11)
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Plot 7-889. CDD Primary (Pk & Avg, RU484, Index 65, Ch.46, MCS11)
PASS oer REW: 1MHz  peak: 5350.40 MHz, 65.88 dBuV/m
fp‘;?k%ﬁs‘éi 11%"4‘34% SWT: 1.01ms _Avg: 5350.80 MHz, 50.97 dBuV/m
140
E
S 1204
=1
@
2 100 {amanavy
=] \
5
5 804
w
z
2 0 W "W\W“ -
YWiad
40 4
5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450

Frequency (MHz)
Plot 7-890. CDD Primary (Pk & Avg, RU484, Index 65, Ch.54, MCS11)
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Plot 7-891. CDD Primary (Pk & Avg, RU484, Index 65, Ch.62, MCS11)
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Plot 7-892. CDD Primary (Pk & Avg, RU484, Index 65, Ch.102, MCS11)
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Plot 7-893. CDD Primary (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Average Trace RBW: 1 MHz k: 5465.20 MHz, 60.55 dBuV/m Trace: MaxHold RBW: 1 MHz 5725.60 MHz
peak Trace. VBW: 3 MH.  Feak: . , 60. H Detector; PK VBW: 3 MH
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Plot 7-894. (FCC Only) CDD Primary (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-897. CDD Primary (Pk, RU484, Index 65, Ch.134, MCS11)
Trace: MaxHold RBW: 1 MHz 5729.60 MHz Trace: MaxHold RBW: 1 MHz 5647.50 MHz
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Plot 7-895. (FCC Only) CDD Primary (Pk, RU484, Index 65, Ch.118, MCS11) Plot 7-898. CDD Primary (Pk, RU484, Index 65, Ch.151, MCS11)
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Plot 7-896. (FCC Only) CDD Primary (Pk, RU484, Index 65, Ch.126, MCS11) Plot 7-899. CDD Primary (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.17 CDD/SDM Primary Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
PASS A:?;kl; e’t 17.9d8 VEW: 3 iz

Pedk Offset: 16.0d8 SWT: 1.01ms

Peak: 5148.60 MHz, 67.62 dBuV/m
Avg: 5134.00 MHz, 47.19 dBuV/m
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Plot 7-900. SDM Primary (Pk & Avg, RU26, Index 0, Ch.42, MCS11)

Peak: 5351.40 MHz, 68.97 dBuV/m
Avg: 5352.20 MHz, 47.18 dBuV/m
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Plot 7-901. SDM Primary (Pk & Avg, RU26, Index 36, Ch.58, MCS11)
RBW: 1 MHz  pegk: 5468.25 MHz, 63.39 dBpV/m
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Plot 7-902. CDD Primary (Pk & Avg, RU26, Index 0, Ch.106, MCS11)
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Plot 7-903. (FCC Only) CDD Primary (Pk & Avg, RU26, Index 0, Ch.122, MCS11)
Trace: MaxHold RBW: 1 MHz 5765.56 MHz
Detector: PK VBW: 3 MHz Y
PASS Offset: 17.8d8 SWT: 1.01ms 60.71 dBuVv/m
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Plot 7-904. (FCC Only) CDD Primary (Pk, RU26, Index 36, Ch.122, MCS11)
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Plot 7-905. CDD Primary (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 20.1dB SWT: 1.01ms
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Plot 7-906. CDD Primary (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996
PASS pvg U“&et 18.0dB \ngw %HEZ

Peak Offset: 18.0d8 SWT: 1.01ms

Peak: 5148.00 MHz, 69.23 dBpV/m
Avg: 5146.80 MHz, 50.51 dBuV/m
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Plot 7-907. CDD Primary (Pk & Avg, RU996, Index 67, Ch.42, MCS11)
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Plot 7-908. CDD Primary (Pk & Avg, RU996, Index 67, Ch.58, MCS11)
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Plot 7-909. CDD Primary (Pk & Avg, RU996, Index 67, Ch.106, MCS11)
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Plot 7-910. (FCC Only) CDD Primary (Pk & Avg, RU996, Index 67, Ch.122, MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.60 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.0dB SWT: 1.01ms 63.48 dBuv/m
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Plot 7-911. (FCC Only) CDD Primary (Pk, RU996, Index 67, Ch.122, MCS11)
Ti : MaxHold RBW: 1 MH.
PASS oetector bk VBV 3 MHz 5649.00 MHz
Offset: 19.1dB SWT: 1.01ms 63.19 dBuV/m
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Plot 7-912. CDD Primary (Pk, RU996, Index 67, Ch.155, MCS11)
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Plot 7-913. CDD Primary (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.18 CDD/SDM Diversity Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
PASS Avg, oi%et 1‘5 5dB \F}gw 3 an

Peak Offset: 16.7dB SWT: l 0lms

Peak: 5141.51 MHz, 59.34 dBuv/m
Avg: 5134.82 MHz, 47.57 dBuV/m
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Plot 7-914. SDM Diversity (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-915. SDM Diversity (Pk & Avg, RU26, Index 8, Ch.64, MCS11)
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Plot 7-916. CDD Diversity (Pk & Avg, RU26, Index 0, Ch.100, MCS11)
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Plot 7-917. CDD Diversity (Pk, RU26, Index 8, Ch.140, MCS11)
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Plot 7-918. CDD Diversity (Pk, RU26, Index 0, Ch.149, MCS11)
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Plot 7-919. CDD Diversity (Pk, RU26, Index 8, Ch.165, MCS11)
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